Mild Pain

Undifferentiated Pain
[ acetaminophen (TYLENOL) tablet

[ ] ibuprofen (MOTRIN) tablet

Musculoskeletal Pain :

[] acetaminophen (TYLENOL) tablet

[ ] ibuprofen (MOTRIN) tablet

[ ] lidocaine (LIDODERM) 5 % patch to most
painful area

Neuropathic Pain

[ acetaminophen (TYLENOL) tablet

[] ibuprofen (MOTRIN) tablet

[] lidocaine (LIDODERM) 5 % patch to most
painful area

Headache Pain (Tension or Migraine)

[] acetaminophen (TYLENOL) tablet

[] ibuprofen (MOTRIN) tablet

. Moderate Pain
| Undifferentiated Pain
] acetaminophen (TYLENOL) 1,000 mg PO x 1 +
ibuprofen (MOTRIN) 400 mg PO x 1
[ acetaminophen (TYLENOL) tablet
[ ibuprofen (MOTRIN) tablet
[ ] ketorolac (TORADOL) injection (Single
Response)
O ketorolac (TORADOL) 15 mgIV x 1
O ketorolac (TORADOL) 30 mgIM x 1

Musculoskeletal Pain
[ "] acetaminophen (TYLENOL) 1,000 mg PO x 1 +
ibuprofen (MOTRIN) 400 m PO x 1
[ ] acetaminophen (TYLENOL) tablet
[ ] ibuprofen (MOTRIN) tablet

[ 1 ketorolac (TORADOL) injection (Single
Response)
(O ketorolac (TORADOL) 15 mgIV x 1
O ketorolac (TORADOL) 30 mgIM x 1
[] lidocaine (LIDODERM) 5 % patch to most
painful area
[ ] Trigger Point Injections (Single Response)
% () bupivacaine (MARCAINE) 0.5 % injection 1-5
: mL
g

!
§
i

() lidocaine (XYLOCAINE) 1 % injection 1-5 mL

D Muscle Relaxants
3 [] tizANidine (ZANAFLEX) tablet

Adult ED Analgesic Alternatives to Opioids [647]

1,000 mg, oral, Once, For 1 Doses
400 mg, oral, Once, For 1 Doses

1,000 mg, oral, Once, For 1 Doses
400 mg, oral, Once, For 1 Doses

topical, for 12 Hours, Once, For 1 Doses
Apply to ***,

1,000 mg, oral, Once, For 1 Doses
400 mg, oral, Once, For 1 Doses

topical, for 12 Hours, Once, For 1 Doses
Apply to ***,

1,000 mgq, oral, Once, For 1 Doses
400 mg, oral, Once, For 1 Doses

1,000 mg, oral, Once, For 1 Doses
400 mg, oral, Once, For 1 Doses

15 mg, intravenous, Once, For 1 Doses
30 mg, intramuscular, Once, For 1 Doses

1,000 mg, oral, Oncé,' For 1 Doses
400 mg, oral, Once, For 1 Doses

15 mg, intravenous, Once, For 1 Doses
30 mg, intramuscular, Once, For 1 Doses

topical, for 12 Hours, Once, For 1 Doses
Apply to ***,

intramuscular, Once, For 1 Doses
(Trigger Point Injection)
intramuscular, Once, For 1 Doses
(Trigger Point Injection)

2 mg, oral, Once, For 1 Doses



[ 1 methocarbamol (ROBAXIN) tablet
["1 baclofen (GABLOFEN) tablet
[] diazePAM (VALIUM) tablet

[] dexamethasone (DECADRON) injection
(RADICULAR BACK PAIN)

Neuropathic Pain
[ ] acetaminophen (TYLENOL) 1,000 mg PO x 1 +
ibuprofen (MOTRIN) 400 mg PO x 1
[ ] acetaminophen (TYLENOL) tablet
[ ] ibuprofen (MOTRIN) tablet
["] ketorolac (TORADOL) injection (Single

Response)
{3 ketorolac (TORADOL) 15 mg IV x 1

{3 ketorolac (TORADOL) 30 mgIM x 1

["] lidocaine (LIDODERM) 5 % patch to most
painful area
[ 1 lidocaine (XYLOCAINE) IVPB

Headache Pain (Tension)
[] acetaminophen (TYLENOL) 1,000 mg PO x 1 +
ibuprofen (MOTRIN) 400 mg PO x 1
[ ] acetaminophen (TYLENOL) tablet
[] ibuprofen (MOTRIN) tablet
Headache Pain (Migraine)
["] prochlorperazine (COMPAZINE) 10 mg IV x 1
+ diphenhydrAMINE (BENADRYL) 25 mg IV x 1
[] prochlorperazine (COMPAZINE) injection

"] diphenhydrAMINE (BENADRYL) injection

[_] ketorolac (TORADOL) injection (Single
Response)
- {3 ketorolac (TORADOL) 15 mg IV x 1

{0 ketorolac (TORADOL) 30 mgIM x 1
[] SUMAtriptan (IMITREX) injection
[ ] valproate sodium (DEPACON) injection

[ haloperidol lactate (HALDOL) injection

Renal Colic Pain
[_] ketorolac (TORADOL) injection (Single
Response) -
(O ketorolac (TORADOL) 15 mgIVx 1

(3 ketorolac (TORADOL) 30 mgIM x 1
[] lidocaine (XYLOCAINE) IVPB

Severe Pain

Undifferentiated Pain

[] ketamine (KETALAR) injection (Single
Response)

1,000 mg, oral, Once, For 1 Doses
10 mg, oral, Once, For 1 Doses
5 mg, oral, Once, For 1 Doses

8 mg, intravenous, Once, For 1 Doses

1,000 mg, oral, Once, For 1 Doses
400 mg, oral, Once, For 1 Doses

15 mg, intravenous, Once, For 1 Doses
30 mg, intramuscular, Once, For 1 Doses

topical, for 12 Hours, Once, For 1 Doses

Apply to ***,

1.5 mg/kg, intravenous, for 10 Minutes, Once, For 1
Doses

1,000 mg, oral, Once, For 1 Doses
400 mg, oral, Once, For 1 Doses

10 mg, intravenous, for 2 Minutes, Once, For 1
Doses
25 mg, intravenous, Once, For 1 Doses

15 mg, intravenous, Once, For 1 Doses
30 mg, intramuscular, Once, For 1 Doses
6 mg, subcutaneous, Once, For 1 Doses

500 mg, intravenous, for 20 Minutes, Once, For 1
Doses
5 mg, intravenous, Once, For 1 Doses

15 mg, intravenous, Once, For 1 Doses
30 mg, intramuscular, Once, For 1 Doses

1.5 mg/kg, intravenous, for 10 Minutes, Once, For 1
Doses



minute
minute

minute
[] ketorolac (TORADOL) injection (Single
Response)
O ketorolac (TORADOL) 15 mg IV x 1
O ketorolac (TORADOL) 30 mg IM x 1

Musculoskeletal Pain
["] ketorolac (TORADOL) injection (Single
Response)

| O ketorolac (TORADOL) 15 mg IV x 1
O ketorolac (TORADOL) 30 mgIM x 1

' [1 lidocaine (LIDODERM) 5 % patch to most

painful area

' [] Trigger Point Injections (Single Response)

O bupivacaine (MARCAINE) 0.5 % injection 1-5
mL

O lidocaine (XYLOCAINE) 1 % injection 1-5 mL

[] Muscle Relaxants
[7] tiZzANidine (ZANAFLEX) tablet
] methocarbamol (ROBAXIN) tablet
7] baclofen (GABLOFEN) tablet
[} diazePAM (VALIUM) tablet

[1 dexamethasone (DECADRON) injection
(RADICULAR BACK PAIN)

Neuropathic Pain

[} ketamine (KETALAR) injection (Single
Response)

minute
minute

minute
[] ketorolac (TORADOL) injection (Single
Response)
O ketorolac (TORADOL) 15 mg 1V x 1
O ketorolac (TORADOL) 30 mgIM x 1
[} lidocaine (LIDODERM) 5 % patch to most
painful area
[ lidocaine (XYLOCAINE) IVPB

Headache Pain (Tension)

[1 acetaminophen (TYLENOL) 1,000 mg PO x 1 +
ibuprofen (MOTRIN) 400 mg PO x 1

| [ acetaminophen (TYLENOL) tablet

) ketamine (KETALAR) 0.1 mg/kg IV push over 1
O ketamine (KETALAR) 0.2 mg/kg IV push over 1

) ketamine (KETALAR) 0.3 mg/kg IV push over 1

O ketamine (KETALAR) 0.1 mg/kg IV push over 1
O ketamine (KETALAR) 0.2 mg/kg IV push over 1

O ketamine (KETALAR) 0.3 mg/kg IV push over 1

0.1 mg/kg, intravenous, for 1 Minutes, Once, For 1
Doses
0.2 mg/kg, intravenous, for 1 Minutes, Once, For 1
Doses
0.3 mg/kg, intravenous, for 1 Minutes, Once, For 1
Doses

15 mg, intravenous, Once, For 1 Doses
30 mg, intramuscular, Once, For 1 Doses

15 mg, intravenous, Once, For 1 Doses
30 mg, intramuscular, Once, For 1 Doses

topical, for 12 Hours, Once, For 1 Doses
Apply to ***,

intramuscular, Once, For 1 Doses
(Trigger Point Injection)
intramuscular, Once, For 1 Doses
(Trigger Point Injection)

2 mg, oral, Once, For 1 Doses
1,000 mg, oral, Once, For 1 Doses
10 mg, oral, Once, For 1 Doses
5 mg, oral, Once, For 1 Doses
8 mg, intravenous, Once, For 1 Doses

0.1 mg/kg, intravenous, for 1 Minutes, Once, For 1
Doses
0.2 mg/kg, intravenous, for 1 Minutes, Once, For 1
Doses
0.3 mg/kg, intravenous, for 1 Minutes, Once, For 1
Doses

15 mg, intravenous, Once, For 1 Doses
30 mg, intramuscular, Once, For 1 Doses

topical, for 12 Hours, Once, For 1 Doses

Apply to ***.

1.5 mg/kg, intravenous, for 10 Minutes, Once, For 1
Doses

1,000 mg, oral, Once, For 1 Doses



| [ ibuprofen (MOTRIN) tablet

Headache Pain (Migraine)
[_] prochlorperazine (COMPAZINE) 10 mg IV x 1
+ diphenhydrAMINE (BENADRYL) 25 mg IV x 1
[] prochlorperazine (COMPAZINE) injection

[] diphenhydrAMINE (BENADRYL) injection

["1 ketorolac (TORADOL) injection (Single
Response)
O ketorolac (TORADOL) 15 mg IV x 1

) ketorolac (TORADOL) 30 mgIM x 1
[ SUMAtriptan (IMITREX) injection
[] valproate sodium (DEPACON) injection

[ haloperidol lactate (HALDOL) injection
[ | propofol (DIPRIVAN) injection (Single
Response)
| © propofol (DIPRIVAN) 0.5 mg/kg IVP over 1
minute
(O propofol (DIPRIVAN) 1 mg/kg IVP over 2
minutes
Renal Colic Pain
["] ketorolac (TORADOL) injection (Single
Response)
(O ketorolac (TORADOL) 15 mg 1V x 1
O ketorolac (TORADOL) 30 mg IM x 1

[] lidocaine (XYLOCAINE) IVPB

400 mg, oral, Once, For 1 Doses

10 mg, intravenous, for 2 Minutes, Once, For 1
Doses
25 mg, intravenous, Once, For 1 Doses

15 mg, intravenous, Once, For 1 Doses
30 mg, intramuscular, Once, For 1 Doses
6 mg, subcutaneous, Once, For 1 Doses

500 mg, intravenous, for 20 Minutes, Once, For 1
Doses
5 mg, intravenous, Once, For 1 Doses

0.5 mg/kg, intravenous, for 1 Minutes, Once, For 1
Doses

1 mg/kg, intravenous, for 2 Minutes, Once, For 1
Doses

15 mg, intravenous, Once, For 1 Doses
30 mg, intramuscular, Once, For 1 Doses

1.5 mg/kg, intravenous, for 10 Minutes, Once, For 1
Doses



